
City Council Agenda - Page 1 of 3 

 222 NE 2nd Avenue, Canby, OR, 97013 | Ph: (503) 266-4021 | www.canbyoregon.gov 

MARCH 19, 2025 

The City Council meeting may be attended in person in the Council Chambers at 
222 NE 2nd Avenue, Canby, OR 97013 

The meetings can be viewed on YouTube at: 
https://www.youtube.com/channel/UCn8dRr3QzZYXoPUEF4OTP-A 

The public can register to attend the meeting virtually by contacting the Deputy City Recorder; 
ridgleyt@canbyoregon.gov or call 503-266-0637. 

For questions regarding programming, please contact: Willamette Falls Studio (503) 650-0275; 
media@wfmcstudios.org 

WORK SESSION – 6:00 PM 

1. CALL TO ORDER

2. SYSTEM DEVELOPMENT CHARGES PART TWO

[...]
1.2 Treatment Facility Location and Service Area .............................................................. 3 

1.3 Receiving Stream ....................................................................................................... 3 

1.4 Treatment Facility Description .................................................................................... 3 

1.5 Design and Actual Flows ............................................................................................. 5 

1.6 Sludge Production Rate .............................................................................................. 5 

1.7 Significant Industrial Users ......................................................................................... 5 

1.8 Future Facility Modifications ...................................................................................... 6 

1.9 Operational Problems and Non-Compliance ................................................................ 6 

1.10 List of Current Local Limits .......................................................................................... 6 

2.1 Initial list of Potential Pollutants of Concern ............................................................... 7 

2.2 Metals and Cyanide .................................................................................................... 7 

2.3 BOD and TSS .............................................................................................................. 7 

2.4 Organic Priority Pollutants ......................................................................................... 8 

3.1 Treatment Plant and Non-Industrial Monitoring ....................................................... 10 

3.2 Industrial Monitoring Data ....................................................................................... 11 

3.3 Receiving Stream Background Data .......................................................................... 11 

3.4 Use of Non-Detect and Literature Data ..................................................................... 12 

3.5 Dilution Information ................................................................................................. 12 

3.6 Hauled Wastes ......................................................................................................... 13 

3.7 Use of Approved Laboratory Methods ...................................................................... 13 

4.1 NPDES Permit Limits ................................................................................................. 14 

4.2 Oregon Water Quality Criteria .................................................................................. 14 

4.3 Sludge Disposal and Applicable Requirements .......................................................... 15 

4.4 Unit Process Inhibition .............................................................................................. 16 

City Council Packet - Page 21 of 116



 2 

4.5 Worker Health and Safety and Collection System Issues ............................................ 16 

5.1 Removal Efficiency Calculations ................................................................................ 20 

5.2 Treatment Plant Flows ............................................................................................. 20 

5.3 Industrial Flow ......................................................................................................... 20 

5.4 Mass Balance of Pollutant Fate at the POTW ............................................................ 21 

5.5 Mass Balance of Predicted Versus Actual POTW Loadings ......................................... 22 

5.6 Basis for the Calculated MAHLs ................................................................................ 23 

6.1 Safety Factor and Growth Allowance ........................................................................ 24 

6.2 Allocation Methodology ........................................................................................... 24 

6.3 Nonindustrial (Background) Loadings Assumptions ................................................... 24 

6.4 Significant Nonindustrial (Background) Loadings ...................................................... 25 

6.5 Implementation of Limits ......................................................................................... 25 

6.6 Proposed Local Limits ............................................................................................... 25 

7.1 Achievability of Proposed Limits ............................................................................... 26 

7.2 Conventional Pollutant Limits ................................................................................... 26 

7.3 Limits for Non-conservative Pollutants...................................................................... 26 

 
  

City Council Packet - Page 22 of 116



 3 

SECTION 1 
BACKGROUND 

1.1 Facility Contact Monica Stone 
    Wastewater Treatment Plant Supervisor 
    503-266-0648 
    stonem@canbyoregon.gov 

1.2 Treatment Facility Location and Service Area 
The City of Canby (the City) operates a Class IV wastewater treatment facility located at 1480 
NE Territorial Road, Canby, OR 97013. The collection system serves the approximately 16,000 
residents of the City. Wastewater from the City’s collection system is treated and discharged to 
the Willamette River in accordance with National Pollutant Discharge Elimination System 
(NPDES) Permit number 101063. 

1.3 Receiving Stream 
The City discharges secondary-treated and disinfected effluent wastewater to the Willamette 
River at river mile 33. The allowable mixing zone is that portion of the Willamette River that is 
within 100 feet downstream of the discharge point. The Zone of Initial Dilution (ZID) does not 
exceed 10% of the defined mixing zone. 

1.4 Treatment Facility Description 
The City operates an activated sludge facility with nutrient removal. Nutrient removal is 
accomplished using a four-stage design that incorporates an anaerobic zone, anoxic selectors and 
a large aeration basin. 
 
Wastewater enters the treatment facility via a 30-inch gravity sewer line. The sewer line 
discharges into two parallel channels. Both channels have a perforated spiral screen that removes 
the solids from the incoming flow, and are then compacted and deposited into a dumpster for 
disposal at a state authorized landfill. 
 
Following the screening process, grit is removed utilizing a system consisting of a single Pista 
grit system with a grit chamber, concentrator, pump, and grit conveyor separator. Grit removed 
from the system is discharged in the same refuse container as the screenings. 
 
After the screening and degritting processes, the wastewater discharges into a wet well, where 
pumps discharge the wet well contents to the primary clarifier. 
 

City Council Packet - Page 23 of 116



 4 

Primary sedimentation is accomplished utilizing a 50-foot diameter center fed primary clarifier. 
Settleable solids removed by the clarifier are discharged to the scum pit. Scum and other 
floatable solids are skimmed from the clarifier and also discharged to the pit. The contents of the 
scum/sludge pit are pumped to the waste activated sludge holding tank (WASH). 
Wastewater from the primary clarifier is discharged to the flow splitting chamber upstream of the 
aeration basins. The flow splitting chamber is equipped with outlets that facilitate even flow 
distribution between the treatment trains in the aeration basin. 
 
The aeration basin is configured into two identical treatment trains. Flow from the treatment 
trains is collected in a common collection trough. In the center of the trough is a flow splitter to 
evenly distribute the flow from the aeration basin trains to two secondary clarifiers. 
 
Two 54-foot diameter secondary clarifiers provide solids and scum removal. The clarifiers have 
a center feed well which enhance flocculation prior to distribution of the biological flow. 
Inboard launders collect the clarified effluent. Scum removal is provided by a rotating skimmer 
that directs floatable solids to a scum box. 
 
Effluent from the two secondary clarifiers flows by gravity to the effluent filtration building. The 
effluent filtration system consists of two covered automatic disk filter units. The filtration system 
reduces the concentration of suspended solids and removes fibrous materials from the effluent 
prior to disinfection. 
 
The disinfection system utilizes two ultraviolet (UV) modules for disinfection of the filtered 
secondary effluent. The system consists of two parallel channels with 8 horizontal lamps in each 
module. The lamp intensity varies in response to the wastewater flow measured by the effluent 
flow meter to maintain optimum disinfection. 
 
Primary and secondary solids as well as secondary scum that the facility produces are held in a 
147,000 gallon WASH tank where the contents are aerated and mixed. The WASH tank contents 
are pumped to the solids dewatering building for thickening. At the building, liquid polymer is 
introduced into and mixed with the sludge. The conditioned sludge is discharged onto a vertical 
2.0 meter belt press that normally can produce a dewatered cake ranging from 18% to 30% 
solids. 
 
If the wastewater solids will be land applied, hydrated lime will be added to the thickened sludge 
at the end of the belt press. A pug mill at the end of the press mixes the lime with the sludge. 
After the lime is mixed with the sludge, the lime solids are conveyed to the biosolids storage area 
for land application. The lime stabilization process has become optional and only used if making 
Class B biosolids for land application. 
 

City Council Packet - Page 24 of 116



 5 

Due to the lack of local farms and high in-house transportation costs, the City currently contracts 
with Heard Farms (a DEQ permitted facility) to haul the dewatered sludge to their facility for the 
purpose of making Class B biosolids. The City maintains the capacity to produce its own Class B 
biosolids and may resume production of biosolids when it becomes economically feasible. 

1.5 Design and Actual Flows 
Table 1 presents design and actual flows to the treatment facility. Actual flows are based on data 
reported on Discharge Monitoring Reports (DMRs) from May 2022 through April 2024. The 
average dry weather plant flow for this period was entered into the DEQ Local Limits Workbook. 
Inflow and infiltration (I/I) is not a significant problem, as evidenced by the lack of a strong 
seasonal effect between the wet and dry season flows. 
 
 

Table 1. Design and Actual Flows 
 

Flow Statistic Flow (MGD) 
Average Dry Weather Design Flow 2.80 
Average Wet Weather Flow (2022-2023, 2023-2024) 1.043 
Average Dry Weather Flow (2022 and 2023) 1.036 
Average Flow (May 2022-April 2024) 1.039 

 

1.6 Sludge Production Rate 
During 2022-2023, an average of 9,507,528 gallons of primary and secondary sludge were 
processed on the belt filter press. The City does not currently process this sludge to produce 
biosolids. Instead, most of these solids are hauled to a DEQ-permitted facility (Heard Farms), 
with a smaller amount hauled to a landfill. In 2023, 385.5 dry tons of sludge were hauled to the 
heard Farms Treatment Facility, and 31.4 dry tons of sludge were disposed at the Wasco County 
Landfill. 

1.7 Significant Industrial Users 
There are two Significant Industrial Users (SIUs) that discharge into the treatment facility. A list 
of the these discharging SIUs and wastewater characteristics are displayed in Appendix A. 
 
The sum of industrial flows from both SIUs is 0.00569 MGD, the amount reported on the 2022 
and 2023 Pretreatment Annual Reports and used in the DEQ Local Limits Workbook to represent 
industrial flow. 

City Council Packet - Page 25 of 116



 6 

1.8 Future Facility Modifications 
No significant facility modifications are currently planned. 

1.9 Operational Problems and Non-Compliance 
A review of recent Pretreatment Annual Reports indicates that there have been no recent 
instances of pass through, interference, fire or explosions, corrosive structural damage, flow 
obstructions, heat problems, or toxic fumes. 

1.10 List of Current Local Limits 
Table 2 lists the current local limits for the City of Canby. The most recent local limits 
evaluation was performed and approved by DEQ in 2009. 
 
 

Table 2.  Current Local Limits 
 

Constituent Unit 
Daily 

Maximum 
Limit 

Arsenic mg/L 2.58 
Cadmium mg/L 1.47 
Chromium mg/L 12.82 
Copper mg/L 0.63 
Cyanide mg/L 5.50 
Lead mg/L 3.03 
Mercury mg/L 0.37 
Nickel mg/L 10.17 
Silver mg/L 0.75 
Zinc mg/L 10.41 
pH S.U. 6.0 – 10.0 

  

City Council Packet - Page 26 of 116



 7 

SECTION 2 

POLLUTANTS OF CONCERN 

2.1 Initial list of Potential Pollutants of Concern 
EPA’s Local Limits Development Guidance (2004) lists 15 pollutants that it considers to be 
potential pollutants of concern (POCs) for local limits analyses. For the present evaluation, 14 of 
these pollutants were considered as potential POCs that might warrant inclusion in the 
development of Maximum Allowable Headworks Loadings (MAHL) analysis and local limits 
development. These national POCs are: arsenic, cadmium, chromium, copper, cyanide, lead, 
mercury, nickel, silver, zinc, molybdenum, selenium, biochemical oxygen demand (BOD), total 
suspended solids (TSS), and ammonia (for plants that accept non-domestic sources of ammonia). 
Ammonia was not included on the list of POCs because the treatment facility does not receive 
non-domestic sources of this pollutant. The following sections explain the decisions to include or 
exclude pollutants from this list (and some that are not on this list) as POCs for this evaluation. 

2.2 Metals and Cyanide 
Detectable levels of arsenic, cadmium, chromium, copper, lead, mercury, molybdenum, nickel, 
selenium, silver, and zinc are found in the treatment facility influent, primary effluent, and plant 
effluent. In addition, many of these pollutants have been detected in biosolids produced at the 
treatment facility. Arsenic, cadmium, chromium, copper, cyanide, lead, mercury, nickel, 
selenium, silver, and zinc are regulated by water quality standards. Arsenic, cadmium, copper, 
lead, mercury, molybdenum, nickel, selenium, and zinc are regulated by biosolids disposal 
standards. For these reasons, the 12 pollutants mentioned in this section were considered POCs 
for the purpose of this evaluation. 

2.3 BOD and TSS 
The present evaluation considered the possible inclusion of CBOD and TSS as POCs for local 
limits development. The current (total, industrial, and non-industrial) loadings for CBOD and 
TSS, as well as the design loadings, are displayed in Table 3.   
 

Table 3.  BOD and TSS Loadings to the Treatment Facility 

Parameter CBOD (lbs/day) TSS (lbs/day) 
Design Loading 4670 4904 
Current Loading 2267 2298 
Industrial Contributions        5 
Non-industrial Contributions 2267  2293 
Available Load 2403 2606 

City Council Packet - Page 27 of 116



 8 

 
Industrial CBOD loadings are considered to be negligible.  Neither of the City’s SIUs are 
required to monitor for BOD or CBOD. 
 
The industrial TSS loading displayed in Table 3 is based on self-monitoring data collected from 
the single permitted SIU that is required to monitor TSS in its discharge. 
 
The City’s treatment facility appears to have sufficient capacity to treat existing loadings of these 
conventional pollutants, as well as to accommodate growth in the future. CBOD and TSS were 
thus excluded from further consideration as POCs for the present evaluation. 

2.4 Organic Priority Pollutants 
The City conducted monitoring for organic priority pollutants in the plant effluent six times 
during 2023 and 2024 to comply with its permit requirement to monitor its plant effluent for 
these parameters (Effluent Toxics Characterization Monitoring). In addition, the City conducted 
monitoring for these pollutants in the plant influent and the primary clarifier effluent one time 